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TEST REPORT
HBAEBENL S Security Code: RMJ6620 1w 5w
. KN95 12 KN95 Mask . .
i 24 7 - - P i 5 YFZ20/009837
Name of Sample ERE (V) HEE () Sample number
Sending sampling
P B o SRR _
Trade mark Type, Specification JZF-01
X ZIN = *E >’ é T /\—_‘ N N N
FiLJ7 ARSE TP F AT A 2 ) e TR
N Dongguanshi Jianzhefeng Baozhuang . S
Commissioned by .. . . Testing Purpose Commission
Zhipin Youxiangongsi
. 7 \g = |/ 5 ﬁ (253 ] = . - .
FHTH AL e SR FR R 21 % PG
. No. 21 Gangxialian Rd, Changan
Address of client . Product No. / batch No
Zhen, Dongguan, Guangdong, China
N T B T SRE S H NS o
QEJJ_L$,&L zFTDﬂ:fLD$@Z§ &DD%BEZ—\E ?Hﬂ*i%éﬁ% -
Dongguanshi Jianzhefeng Baozhuang o
Factory .. . . Sampling list No
Zhipin Youxiangongsi
AL AL o A H L
Inspected unit Date of manufacture
e AL - FE R 40 (1)
Sampling unit Quantity of sample 40 (Piece)
A Hh A o E{iiY B .
Location of sampling Basic quantity of sampling
e H 3 o o 5 b £ ENID e
Date of sampling Location of testing Laboratory
e H 3 e H 4 2020 ££ 04 H 07 H~
Date of receiving 2020 £ 04 3 07 H Date of testing 2020 4 04 A 12 H
A GB 2626-2006 (IFHE; 4 Fil it 19 W aod in8 B UL P L 325 )
Hel 2 . : . ) o
. GB 2626-2006 Respiratory protective equipment. Non—powered air-purifying
Testing reference . .
particle respirator
HI 7€ o

Judging reference
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No Test items[Unit] terms Result Conclusion
99.9
99.9
99.9
99.9
ESivs 99.9
Unpretreated 99.9
99.9
KN95 = 95.0 99.9
TR (%) N
Filtering 5.3 99.9 ;ﬁf
efficiency [ %] 99.9
99.9
99.9
Ttk 2 99. 9
Pretreated )
99.9
99. 8
FACEN TR P AN SN FE Measured
Detection of NaCl particles temperature:  (24) C
IR JE Temperature:  (25+5) C | SIS Measured
YBJE Humidity:  (30£10) % | Humidity: (34D %
S kb 92.6
e /= P X Unpretreated
&“Fii tPal | ABREAI<350 94 i
. ) Total inhale resistance<<350 98. 3 Pass
resistance [Pa ] S .
Pretreated 102. 7
S kb 2 67.8
s P . Unpretreated
’ ;:fizzio[n . 5.5 RIFJ1<250 i kil
. ) Total exhalation resistance<<250 73. 6 Pass
resistance [Pa ] i kb3 .
Pretreated 76. 4
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No Test items[Unit] terms Result Conclusion | Notes
AR SR & A
NS S SOl IVES|
HESEE (%] When expressed as the volume fraction of ey HH
4 - 5.7 s . . “FYJ1E Average: 1.0 /
Dead cavity (%] carbon dioxide in the inhaled air, the Pass
average value of the results should be <
1
iR WITREA NES T SR N 1D ENE)
AR FTHAFAEARSZ 10N, Hp4L ARIAEEE | Wi B
ISF 18] 10s 4L I, ASSIHEETE | Unpretreated | No slippage or
: Skoy 5 g Ji5t b SR fracture Eh% y
Headband ’ Each headband, buckle and other R HI Pass
adjustment parts of the disposable mask Ak 2 . W
should not slip or break when it bears a Pretreated No slippage or
tensile force of 10N for 10s. fracture
St B0
BRI S
N A FisbHE Unburned
RE T IS SIS | (e T e
THIE, ARG WA, 2 YR P
FRF [ A 4R 3 5 PRI 5
AR RS 08 Unburned Ok
6 . 5.13 After being removed from the flame, the /
Flammability L Pass
parts exposed to the flame should not burn. IREST %
If burning, the after burning time should I ek
not exceed 5s TiALE Unburned
Pretreated I
BRI G

Unburned
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WE APPENDIX:

TGN HHE K 1R 4m Add.&Postcode: ZR 7T K 2288 [ JEBLES 21 5 No. 21 Gangxialian Rd, Changan

Zhen, Dongguan, Guangdong, China

or A 5% 2% 14 Testing ambient conditions: £l 157 H 5 7£ AH B bR E $ € (9 S84 R AT CHUERRIERAE) The

test items shall be carried out under the conditions specified in the corresponding standards ( Unless otherwise noted)

HFEFE (fns&E ) Sampling procedure ( if applicable): ——————

T ARAETT R (&) Statement of deviating standard method ( if applicable): —————

Rl 45 AR 2 FE 3B (403& A Uncertainty statement of test results ( if applicable): ——————

v MBEIRH R4y (AniE D Subcontracted items and subcontractors ( if applicable): ————
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